
 

 

 

Economic and Environmental Cost Assessment of Wastewater  

Treatment Systems 

 A Life Cycle Perspective 

 

By 

Greg McNamara B.Eng. 

A Thesis Submitted in Fulfilment of the Requirements for the Degree of 

Doctor of Philosophy (PhD) 

Supervisors 

Dr. Lorna Fitzsimons & Dr. Yan Delaure 

School of Mechanical and Manufacturing Engineering 

Dublin City University 

January 2018 



i 

 

  



ii 

DECLARATION 

 

 

 
I hereby certify that this material, which I now submit for assessment on the 

programme of study leading to the award of PhD is entirely my own work, that I 

have exercised reasonable care to ensure that the work is original, and does not to 

the best of my knowledge breach any law of copyright, and has not been taken from 
[...]
lagoons can be energy intensive but there is a reduction in CAPEX because aerated lagoons can 

be built deeper than other natural systems, which reduces the surface area requirements.  

                                                      
13

 The term “zero energy” here refers to day-to-day energy inputs and does not account for energy used 

for sludge pumping and transport. These energy inputs are deemed infrequent enough to be considered 

negligible. 



127 

5.2.2 Scale 

It has been reported that there are energy economies of scale to be achieved with wastewater 

treatment systems. There are several identifiable reasons for this such as pump and motor 

efficiencies, larger pipe diameters incur less frictional headloss, and small systems are subject to 

relatively greater magnitudes of influent flow variation. There are some suggestions the aeration 

tank depth can influence standard oxygen transfer efficiency (SOTE), because increasing 

diffuser depth will increase substrate-bubble contact time, thus, reducing the required airflow 

and the loss of oxygen to atmospheric air.  However, Pöpel and Warton [208] argue that this 

does not necessarily reduce energy requirements. Aeration tank designs for conventional 

activated sludge systems generally specify tank depths of between 4 and 6 meters, and there is a 

developing trend when seeking to increase plant capacity to increase the depth of the aeration 

tank, in some cases to between 8 and 10 meters [209].  However, an increase in submergence 

would also increase hydrostatic pressure at the liquid – diffuser interface.  According to Casey 

[123], SOTE as a function of diffuser depth can be approximated with Eq. 16. 

𝑆𝑂𝑇𝐸𝐷𝑠
= 𝑆𝑂𝑇𝐸4 (

𝐷𝑠

4
)

0.75

 (Eq.  16) 

Where 𝐷𝑠 is the diffuser depth, and 4 is the reference depth of 4 m.  This relationship is 

illustrated graphically below (Figure 5-2).  This would suggest significant achievable increases 

in SOTE and thus, a reduction in energy consumption.  Small WWTSs cannot take advantage of 

this energy reducing potential, because aeration tank volumes are determined by hydraulic and 

organic loading, and for very small loads it may not be practical to have large tank depths. 



128 

 

Figure 5-2:  SOTE ratio of value to submergence at 4m as a function of submergence depth [123].  Standard 

specific oxygen transfer efficiency (SSOTE, % oxygen absorbed /m) 

5.2.3 Loading 

There is theoretical and empirical evidence that demonstrates the relationship between energy 

consumption and organic loading (g BOD/m
3
).  The preliminary LCA study illustrated direct 

correlations between organic load and the percentage of total plant energy use attributed to 

aeration.   It was also observed that the variation in hydraulic loading had the lesser effect on 

energy consumption.   Of the two smaller plants assessed in the study, the hydraulic load at 

Plant E was almost 3.5 times that of Plant D, but was consuming 11% less energy (0.8 

kWh/m
3
).   Attached growth systems exhibit similar correlations between organic load and 

energy consumption.  Trickling filter media bed volumes will increase with an increase in 

organic load, thus, increasing pipe lengths and headloss. The required RBC disc media surface 

area is determined by organic loading.  Energy consumption of natural systems is the least 

affected by loading.   



129 

5.2.4 Discharge limits 

Discharge limits will affect energy consumption in different ways depending on the type of 

system being employed.  In general, lower limits equate to an increase in energy for 

conventional suspended and attached growth systems.  Each additional substrate type that is 

required to be removed introduces the potential for an increase in energy consumption.  It has 

been reported that ammonia removal can be responsible for up to 50% of a plant’s total energy 

consumption [210]. A denitrification limit will require additional energy for mixing and nitrate 

return pumping; and depending on the type of system, a phosphorus limit may require chemical 

dosing pumps, and produce over 30% more sludge that has to be pumped, thickened and 

dewatered.  In addition, lowering the limits of BOD removal will increase energy consumption.  

The specific energy (kWh/kg BOD removed) required to remove 90 – 99% of BOD is much 

greater than the energy required to remove 0 – 90% (Figure 5-3).  As mentioned previously, the 

addition of a nitrification limit in an RBC system will require additional stages in the train.  As 

the ammonia limit is reduced more stages are required and thus, more energy is consumed by 

the motors.  In general, an increase in a substrate removal requirement equates to an increase in 

energy for most types of treatment system. 

 

Figure 5-3: Oxygen demand as a function of required BOD removal (CMAS system, influent flowrate = 

400m3/d, primary effluent BOD concentration = 200 mg BOD /l)  

0

20

40

60

80

100

120

50 60 70 80 90 100 110

O
xy

ge
n

 d
e

m
an

d
 (

kg
 O

2
/d

ay
) 

Percentage of BOD removed 



130 

 

5.2.4.1 Problem definition 

Energy use accounts for a significant percentage of both the economic and environmental life 

cycle inventories of the electro-mechanical wastewater treatment systems.  It is therefore, 

important for both the LCIA and LCCA to provide an accurate representation of the quantity of 

energy used by each system in a variety of site-specific conditions.  There are two approaches 

that have been considered for this problem.  The first was the empirical approach.  Gathering 

systems-specific and site-specific empirical energy data from existing plants will provide 

realistic data that captures the multitude of energy losses that occur from operational 

inefficiencies, motor, blower, and pumping efficiencies, effects of flow variations, piping and 

plant wear, and other losses that are difficult to identify or predict.  However, the practicality of 

the data collection and normalisation exercise involved cannot be underestimated.   In order to 

provide the specific energy use of 10 different treatment system with variations in 4 discrete 

scales, 4 variations of discharge limits, and 3 sludge treatment/disposal options would require a 

survey of 480 plants, and this figure provides a sample size of one energy datum per scenario.  

This level of differentiation may seem excessive, but without knowledge of how each system 

will perform in each of these conditions it is impossible to identify the benefits, limitations and 

trade-offs that exist between each system, both economically and environmentally.  The second 

approach is to estimate the energy use based on a combination of first principle calculations and 

empirical data.  This approach is limited in the sense that it cannot capture the range of 

inefficiencies that have been mentioned, but it does provide more robust numerical traceability.  

It is also thought that this method will provide a better platform for the comparison of energetic 

performance, and may help identify the energy losses within a system.  Therefore, the approach 

adopted here is to develop system-specific energy models to quantify the energy components of 

the respective economic and environmental life cycle inventories.  



131 

5.3 Energy modelling 

Systems energy use has been calculated with varying degrees of complexity.  At the most basic 

level, energy values for some of common unit processes (inlet screens, mixers, sludge 

dewatering units) will vary with flowrate, or organic loading only. These units are low energy 

consumers and in some cases account for less than 1% of total plant energy-use.  There is some 

evidence of economies of scale with certain unit processes; however, the values only become 

significant over a larger scale-range than the one used in the current study.  Energy sinks such as 

pumping and aeration account for a greater percentage of a plant’s total energy use, and require 

a higher degree of parameterisation for calculation.  Methods for calculating energy use were 

adopted from a number of sources [25, 28, 114, 211] to account for a range of site-specific 

variability.  Considering the plants scale range adopted for the study, it is assumed in all 

scenarios that anaerobic digestion is not economically feasible. Table 5-1 outlines the energy 

sinks included for each system in the study. 

Table 5-1: Wastewater treatment system energy sinks 

 AO AAO 
CMA

S 
CW EA IFAS OD RBC SBR TF 

Screening  • • • •  •  • • • 

Drum screen     •  •    

Primary settling • • • •  •  • • • 

Sub-surface 

aeration 
• • •  • •   •  

Surface aeration       •    

RBC motors        •   

Secondary settling • • •  • • • •  • 

Volute • • •  • • • • • • 

Anoxic mixing • •    •     

Anaerobic mixing  •    •     

SBR mixing         •  

Pumping units  

Influent • • • • • • • • • • 

TF pumping          • 

RAS • • •  • • •    

Nitrate recycle • •    •     

P.sludge • • •  • • • •  • 

W.sludge • • •  • • • • • • 



132 

5.3.1 Aeration energy 

As stated previously, aeration is the primary energy sink in most suspended growth systems, 

and is one of the most complex energy sinks to model due to the number of parameters 

involved.  Several assumptions and simplifications have been made where there are gaps in the 

literature, or where it has been determined that further levels of accuracy would be rendered 

redundant because of broader assumptions that have been made.  The diffused aeration energy 

model development is presented in Figure 5-4. The specific details and calculations are provided 

in Appendix D.2. Horizontal surface aeration is unique to the oxidation ditch model; the details 

of which are included in the OD system model (Appendix E.4).  Some of the key parameters 

that influence aeration energy are discussed here. 

 

 

Figure 5-4: Schematic of diffused aeration energy model development 

5.3.1.1 Aeration parameters 

Oxygen demand is the primary aeration parameter and is determined from the bCOD 

(biodegradable chemical oxygen demand) oxidised per day.  It is a function of influent and 



133 

desired effluent substrate concentration, biomass production, and oxidised nitrogen. Values for 

oxygen transfer efficiency (OTE) are primarily dependent on the oxygen delivery mechanism 

and diffuser type.  The oxygen delivery systems and diffuser types used in the study are fine 

bubble diffusers and mechanical surface aerators.  The surface aerators are used only for 

racetrack type oxidation ditch. Aeration tank volumes are determined by the organic loading.  

Considering the plant scale range in question it is conceivable that tank volumes can be 

relatively small.  In theory, increasing the aeration tank depth will increase oxygen transfer 

efficiency [212].  Therefore, it is preferable to have the tank as deep as possible.  However, for 

practical reasons there are recommended minimum tank depth-width (3:1), or depth-diameter 

(1.2:1) ratios.  The alpha correction factor 𝛼 is the ratio of the mass transfer of oxygen in 

wastewater to that of clean water given by Eq. 17, where 𝐾𝐿𝑎 is the volumetric mass transfer 

coefficient with units of s
-1

. 

𝛼 =  
𝐾𝐿𝑎 𝑤𝑎𝑠𝑡𝑒𝑤𝑎𝑡𝑒𝑟

𝐾𝐿𝑎 𝑐𝑙𝑒𝑎𝑛 𝑤𝑎𝑡𝑒𝑟
 

(Eq. 17) 

 

The alpha factor is presented here as a function of the calculated SRT (Figure 5-5).   

 

Figure 5-5:  Alpha factor as a function of solid retention time 

5.3.1.2 Aeration blowers 

Compressed air systems are highly energy inefficient with only 10-20% of the energy reaching 

the end-point of use [213].  Most of the energy consumed by blower systems is converted to 

y = 0.3025x0.2132 
R² = 0.9958 

0

0.1

0.2

0.3

0.4

0.5

0.6

0.7

0 5 10 15 20 25 30 35

α

 

SRT (days) 



134 

unusable heat with the remainder being lost through friction and noise.  The choice of blower 

can be dependent on scale, and this can be a contributing factor to reported energy scale 

economies.  Large scale WWTPs with airflow capacity requirement greater than 425 m
3
/min 

generally operate multi-stage centrifugal blowers with efficiencies ranging from 60 – 70% [28]. 

Rotary-lobe positive-displacement blowers are often chosen for small WWTSs with airflow 

requirements less than 425 m
3
/min [28].  These are the simplest type of blower in terms of 

operation and control, and also required the lowest capital investment. Throttling is not possible 

with these blowers and capacity change is generally achieved with variable frequency drives 

(VFDs). Their efficiencies range from 45-65% depending on the level of maintenance [28].  

Detail of the parameters included in aeration modelling, as well as the value ranges, assumed 

values and sources are presented in Table 5-2.   

Table 5-2:  Aeration system parameters, reported value ranges and assumed values 

Parameter Variation/range Assumed values Source 

Aerator system Submerged diffuser 

Horizontal surface 

(rotary type)  

 

 

Diffuser types Fine bubble diffusers 

Coarse bubble 

diffusers 

 

 

Oxygen transfer efficiency 

 Surface aerator 

 Fine bubble diffusers 

Range (kg O2/kWh) 

1.5 – 2.1 

3.0 – 4.8 

 

1.8 

3.5 

[8, 214] 

Alpha factor (α) 

 Surface aerator 

 Fine bubble diffusers 

 

0.85 

Variable  

 

 

Function of SRT (Figure 

7-5) 

[215] 

Beta factor (β) 0.97 – 0.99 0.9 [216] 

Fouling factor 0.4 - 1 0.9 [217] 

Tank depth (m) 
4  - 6 

Variable based on tank 

surface area to depth ratio 

 

Tank shape Rectangular, round   

Blower efficiency 0.45 – 0.65 0.60 [28] 

Motor efficiency 0.85 – 0.95 0.90 [28] 

Temperature (°C) Variable 10  

Elevation (meters above sea 

level) 
Variable 118 

 



135 

5.3.2 Pumping energy 

Wastewater pumping can account for up to 15% of total WWTP energy use [28].  Energy 

consumption values for pumping can vary depending on a number of factors such as sludge 

characteristics, pump and motor efficiencies, plant size, age, design and layout, topography, and 

type of secondary treatment.   Certain pumping functions such as influent pumping will have 

similar energy use values across all systems in a comparative analysis, and there is an argument 

that system boundaries should be adjusted to exclude them.  However, their inclusion allows for 

the compilation of a complete energy distribution profile in the case of a stand-alone system 

audit.   

The type of secondary treatment in particular will dictate to a large degree, the percentage of 

energy consumption attributed to pumping.   Pumping is the primary energy sink in TF systems.  

The TF process requires a minimum amount of wetting in order to maintain microbial 

population and avoid insect and odour problems on the surface of the growth media.  This 

means that the process must be continuous, and even with minimum wetting rates the dynamic 

head required to maintain distributor arm motion in hydrostatic systems can be significant.  In 

CAS plants, RAS pumping energy can account for 1% of total plant energy consumed [28], 

which equates to 15% of total pumping energy.  Extended aeration systems produce less WAS 

than the CAS systems with shorter solid retention times,  which reduces both pumping in the 

WAS lines.  However, these values are generally low (~ 0.3 % of total pumping energy) when 

compared with other unit process pumps in conventional systems.  

The size of a WWTP can be linked to pump efficiency.  Firstly, there are energy economies of 

scale to be achieved with increased flowrate as frictional headloss decreases with increases in 

pipe diameters.  Secondly, small wastewater treatment systems can experience much greater 

variations in flowrate compared with larger systems (Figure 5-6) [28].  The magnitude of these 

variations is amplified during storm events.  Maximum efficiency on the pump performance 

curve falls within a narrow band on the flowrate axis.  When flowrate experiences large 